

---

## ALLERGIES & COLD/FLU

Benzonatate 100mg  
Cetirizine (Zyrtec) 10mg  
Fluticasone (Flonase) Nasal Spray  
Guaifenesin 400mg  
Levocetirizine (Xyzal) 5mg  
Loratadine (Claritin) 10mg  
Montelukast (Singulair) 10mg  
Montelukast (Singulair) Chewable 4mg & 5mg  
Promethazine DM syrup 120ml

---

## ANTIBIOTICS

Amoxicillin 125mg/5ml susp 80ml, 100ml, 150ml  
Amoxicillin 200mg/5ml susp 50ml, 75ml, 100ml  
Amoxicillin 250mg/5ml susp 80ml, 100ml, 150ml  
Amoxicillin 400mg/5ml susp 50ml, 75ml, 100ml  
Amoxicillin 250mg & 500mg cap  
Amoxicillin 250mg chewable tab  
Amoxicillin 875mg tab  
Augmentin 200-28.5mg/5ml susp 50ml, 75ml, 100ml  
Augmentin 400-57mg/5ml susp 50ml, 75ml, 100ml  
Augmentin 600-42.9mg/5ml susp 75ml & 125ml  
Augmentin 500-125mg tab  
Augmentin 875-125mg tab  
Azithromycin 250mg tab  
Azithromycin suspension 200mg/5ml 30ml  
Cefdinir 125mg/5ml susp 60ml  
Cefdinir 250mg/5ml susp 60 ml  
Cefdinir 300mg  
Cephalexin 250mg & 500mg cap  
Ciprofloxacin 250mg & 500mg tab  
Clarithromycin 250mg & 500mg tab  
Clindamycin 150mg & 300mg cap  
Doxycycline 100mg tab  
Levofloxacin 250mg, 500mg, 750mg tab

Minocycline 50mg & 100mg cap  
Penicillin VK 250mg/5ml susp 100ml  
Penicillin VK 500mg tab  
SMZ-TMP DS 800mg-160mg tab

---

## ANTIFUNGAL

Fluconazole 150mg tab  
Metronidazole 250mg, 500mg tab  
Terbinafine 250mg tab

---

## ANTIVIRAL

Acyclovir 200mg cap  
Acyclovir 400mg & 800mg tab

---

## ARTHRITIS & PAIN

Baclofen 10mg  
Cyclobenzaprine 5mg & 10mg  
Dexamethasone 0.5mg & 4mg  
Gabapentin 100mg, 300mg, 400mg  
Ibuprofen 400mg & 800mg  
Ibuprofen 100mg/5ml susp  
Indomethacin 25mg  
Meloxicam 7.5mg & 15mg  
Methocarbamol 500mg & 750mg  
Naproxen 500mg  
Prednisone 2.5mg, 5mg, 10mg  
Tylenol 325mg  
Tylenol 160mg chewable tab  
Tylenol Childrens liquid (160mg/5ml)

---

## ASTHMA NEBULIZER SOLUTIONS 30 VIAL BOXES

Albuterol + Ipratropium 2.5-0.5mg/3ml  
Albuterol 0.083%  
Ipratropium 0.02%

---

## BIRTH CONTROL

generic Loestrin Fe  
generic Ortho Cyclen  
generic Ortho Micronor  
generic Ortho Tri Cyclen  
generic Ortho Tri Cyclen Lo  
generic Yasmin

---

## BLOOD THINNERS

Warfarin 1mg, 2mg, 2.5mg, 3mg, 4mg, 5mg, 6mg, 7.5mg, 10mg

---

## BONE HEALTH

Alendronate 35mg & 70mg

---

## CANCER

Anastrozole 1mg  
Letrozole 2.5mg

---

## CHOLESTEROL

Atorvastatin 10mg, 20mg, 40mg, 80mg  
Gemfibrozil 600mg  
Lovastatin 10mg, 20mg, 40mg  
Pravastatin 10mg, 20mg, 40mg  
Rosuvastatin 5mg, 10mg, 20mg, 40mg  
Simvastatin 10mg, 20mg, 40mg, 80mg

---

## DIABETES

Glimepiride 1mg, 2mg, 4mg  
Glipizide 5mg & 10mg  
Glyburide 1.25mg, 2.5mg, 5mg  
Metformin 500mg, 850mg, 1000mg  
Metformin ER 500mg  
Pioglitazone 15mg, 30mg, 45mg

## GASTROINTESTINAL HEALTH

Famotidine 20mg  
Lactulose syrup 10gm/15ml  
Lansoprazole 30mg  
Metoclopramide 5mg & 10mg  
Omeprazole 20mg & 40mg  
Ondansetron ODT 4mg & 8mg  
Pantoprazole 20mg & 40mg  
Promethazine 25mg  
Promethazine syrup (6.25mg/5ml)

## GLAUCOMA & EYE CARE

Brimonidine 0.2% 5ml bottle  
Erythromycin op. ointment 3.5gm tube  
Gentamicin 0.3% op. soln 5ml bottle  
Polymyxin Sulfate/TMP op. soln 10ml bottle  
Timolol Maleate 0.25% op. soln 5ml bottle  
Timolol Maleate 0.5% op soln 5ml bottle  
Tobramycin 0.3% op. soln 5ml bottle

## GOUT

Allopurinol 100mg & 300mg

## HEART HEALTH & BLOOD PRESSURE

Amlodipine 2.5mg, 5mg, 10mg  
Aspirin 81mg  
Atenolol 25mg, 50mg, 100mg  
Benazepril 5mg, 10mg, 20mg, 40mg  
Carvedilol 3.125mg, 6.25mg, 12.5mg, 25mg  
Clonidine 0.1mg, 0.2mg, 0.3mg  
Clopidogrel 75mg  
Furosemide 20mg, 40mg, 80mg  
Hydralazine 10mg & 25mg  
Hydrochlorothiazide 12.5mg, 25mg, 50mg  
Irbesartan 75mg, 150mg, 300mg  
Isosorbide Mononitrate ER 30mg & 60mg  
Lisinopril 2.5mg, 5mg, 10mg, 20mg, 40mg  
Lisinopril-HCTZ 10mg-12.5mg, 20mg-12.5mg, 20mg-25mg  
Losartan 25mg, 50mg, 100mg

Metoprolol ER 25mg & 50mg  
Metoprolol Tartrate 25mg, 50mg, 100mg  
Nitroglycerin 0.4 SL tab  
Propranolol 10mg, 20mg, 40mg, 80mg tab  
Sotalol HCL 80mg  
Spironolactone 25mg, 50mg, 100mg  
Terazosin 1mg, 2mg, 5mg, 10mg  
Triamterene-HCTZ 37.5mg-25mg & 75mg-50mg  
Valsartan 40mg, 80mg, 160mg  
Verapamil 80mg & 120mg  
Verapamil ER 120mg, 180mg, 240mg

## MEN'S HEALTH

Alfuzosin ER 10mg  
Finasteride 5mg  
Tamsulosin 0.4mg

## MENTAL HEALTH

Amitriptyline 10mg, 25mg  
Aripiprazole 2mg, 5mg, 10mg, 15mg  
Benzotropine 0.5mg, 1mg, 2mg  
Bupropion SR 150mg  
Buspirone 5mg, 10mg, 15mg  
Citalopram 10mg, 20mg, 40mg  
Divalproex DR 125mg, 250mg, 500mg  
Donepezil 5mg & 10mg  
Duloxetine 60mg  
Escitalopram 5mg, 10mg, 20mg  
Fluoxetine 10mg, 20mg, 40mg  
Lamotrigine 25mg, 100mg, 150mg, 200mg  
Levetiracetam 250mg & 500mg  
Lithium Carbonate 300mg  
Mirtazapine 15mg & 30mg  
Nortriptyline 10mg & 25mg  
Paroxetine 10mg & 20mg  
Prochlorperazine 10mg  
Quetiapine 25mg, 50mg, 100mg, 200mg  
Risperidone 0.25mg, 0.5mg, 1mg, 2mg, 3mg, 4mg  
Sertraline 50mg & 100mg

Topiramate 25mg, 50mg, 100mg tab  
Trazodone 50mg & 100mg  
Trihexyphenidyl 2mg  
Venlafaxine ER 37.5mg, 75mg, 150mg cap

## OTHER MEDICAL CONDITIONS

Chlorhexidine Gluconate 0.12% soln (473ml bottle)  
Hydroxyzine HCL 10mg, 25mg, 50mg  
Hydroxyzine Pamoate 25mg & 50mg  
Sumatriptan 100mg

## PARKINSON'S

Pramipexole 0.125mg, 0.25mg, 0.50mg, 1mg  
Ropinirole 0.25mg, 0.5mg  
Ropinirole 1mg, 2mg, 4mg

## SKIN CONDITIONS

Hydrocortisone 1% cream 28.35-30g tube  
Hydrocortisone 2.5% cream 30gm tube  
Nystatin cream 15gm & 30gm tube  
Silver Sulfadiazine 1% cream 25gm tube  
Triamcinolone 0.1% cream 15gm & 80gm tube  
Triamcinolone 0.1% ointment 15gm & 80gm tube  
Triamcinolone 0.5% cream 15gm tube

## THYROID CONDITIONS

Methimazole 5mg & 10mg  
Levothyroxine 25mcg, 50mcg, 75mcg, 88mcg, 100mcg, 112mcg, 125mcg, 137mcg, 150mcg, 175mcg, 200mcg, 300mcg

## VITAMINS & NUTRITIONAL HEALTH

Folic Acid 1mg  
Magnesium Oxide 400mg  
Vitamin D 50,000 iu

## WOMEN'S HEALTH

Estradiol Tablet 0.5mg, 1mg, 2mg  
Medroxyprogesterone Acetate 2.5mg, 5mg, 10mg  
Nitrofurantoin MCR 50mg, 100mg cap  
Nitrofurantoin MONO-MCR 100mg